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Report No.: FCC022022-1021RFO0

RF TEST REPORT

FCC ID: 2AZRW-YLCWUA

According to

47 CFR FCC Part 15, Subpart C

ANSI C63.10:2013

Equipment . Wireless charging Table Lamp

Model No. : VX090090 (This test)
T-046, T-041, PRC-H001-01, TL-02,EL-02, T-047,
WLM395-TLA-6W-01, WLM395-TLA-6W-02, A01-EC0088 (The test data
is gathered from a production sample, provided by the manufacturer. The
appearance of others models listed in the report is different from main-test
model VX090090, but the circuit and the electronic construction do not
change, declared by the manufacturer.)

Trademark s

Product No. : 20220310003280

Applicant . Dong Guan Ya Li Electric Appliance Co., Ltd.

Address . THE FIVE STREET JINQIANLING JITIGANG HUANGJIANG

TOWN,DONGGUAN CITY, GUANGDONG 523000 CHINA

* The test result referred exclusively to the presented test model /sample.

*  Without written approval of TIRT Inc. the test report shall not reproduced
except in full.

+ Test Date: 2022.03.18-2022.03.25

Lab: Beijing TIRT Technology Service Co.,Ltd Shenzhen
Add: 101, 3 # Factory Building, Gongjin Electronics Shatin Community, Kengzi Street,
Pingshan District, Shenzhen, China
TEL: +86-0755-27087573
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History of this test report

Original Report Issue Date: 2022.03.30
® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

Dong Guan Ya Li Electric Appliance Co., Ltd.

THE FIVE STREET JINQIANLING JITIGANG HUANGJIANG TOWN,DONGGUAN CITY,
GUANGDONG 523000 CHINA

1.2 Manufacturer

Dong Guan Ya Li Electric Appliance Co., Ltd.

THE FIVE STREET JINQIANLING JITIGANG HUANGJIANG TOWN,DONGGUAN CITY,
GUANGDONG 523000 CHINA

1.3 Factory

Dong Guan Ya Li Electric Appliance Co., Ltd.

THE FIVE STREET JINQIANLING JITIGANG HUANGJIANG TOWN,DONGGUAN CITY,
GUANGDONG 523000 CHINA

1.4 Basic Description of Equipment Under Test

ltems Description

Equipment Name Wireless charging Table Lamp

VX090090 (This test)

T-046, T-041, PRC-H001-01, TL-02,EL-02, T-047,
WLM395-TLA-6W-01, WLM395-TLA-6W-02, A01-EC0088 (The test
Model Number data is gathered from a production sample, provided by the
manufacturer. The appearance of others models listed in the report is
different from main-test model VX090090, but the circuit and the
electronic construction do not change, declared by the manufacturer.)
Trademark /

Power supply 120V~ 60Hz

Power For USB USB*1(5V 1A), USB-C*1(5V 1A)
Power For Wireless charge  |5W

Power For Bulb MAX 60W(E26)

Power For Outlet MAX 1080W

Modulation type ASK

Operating frequency 110kHz~180kHz

Antenna type Coil Antenna
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1.5 Application of Standard

47 CFR FCC Part 15, Subpart C and ANSI C63.10:2013

1.6 Operating Modes of EUT

The EUT was tested under the following modes the final worst mode was marked in boldface and
recorded in this report. We have evaluated 1%, 50% and 99% battery charging mode, and the worst
mode (99%) is showed in this report.

Test frequency Test mode Test voltage
110~130kHz Wireless charging + Transmiting
DC 5V
160~180kHz Standby + Transmiting
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C
Test Item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission 15.209 Pass Meet the requirement of the limit
Antenna Requirement 15.203 Pass Meet the requirement of the limit
20dB Bandwidth 15.215(c) Pass Meet the requirement of the limit
Note: NA denotes Not Applicable in this part
2.2 Test Instruments
No. | Equipment Manufacturer Type No Serial No Cal. date Cal. Due date
- B ype o | (yyyy/mmidd) | (yyyy/mmidd)
Conducted Emission
EMI
1 Receiver Rohde&Schwarz ESCI 100718 2021/11/10 2022/11/09
2 AMN Rohde&Schwarz ENV216 100075 2021/11/10 2022/11/09
3 AMN Schwarzbeck NSLK8127 #829 2021/11/10 2022/11/09
ECSIRF IN
4 RE Cable Rohde&Schwarz RP-X1 \ 2020/11/18 2022/11/17
ECSIRF IN
5 RE Cable Rohde&Schwarz | Sapre sm \ 2021/11/10 2022/11/09
Testing i
6 Software EZ-EMC TW-03A2
Radiated Emission
EMI
1 Receiver Rohde&Schwarz ESR7 102013 2021/11/10 2022/11/09
o | SPECUUM | piohde&Schwarz | FSV30 | 103741 | 20211110 | 2022/11/09
analyzer
3 | Spectium KEYSIGHT N9o10A | MYS14401 1 500111110 | 2022/11/00
analyzer 58
Integral VULB
4 Antenna Schwarzbeck 9163 9163-868 2021/12/26 2022/12/25
Integral FMZB
5 Antenna Schwarzbeck 15198 00029 2021/11/05 2022/11/04
Integral BBHA
6 Antenna Schwarzbeck 9170 9170#685 2021/11/07 2022/11/06
7 | Preamplifier | CD Systems inc | PAP93%% | 85060000 | 2021/11/10 | 2022/11/09
8 | Preamplifier Schwarzbeck BBV9721 | 9721-019 2021/11/10 2022/11/09
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9 | Preamplifier emci E'\gggé% 980417 | 2021/11/10 | 2022/11/09
ECSIRF IN
10 RE Cable Rohde&Schwarz AP-X1 \ 2021/11/10 2022/11/09
ECSIRF IN
11 RE Cable HAOXUN Z-108 \ 2021/11/10 2022/11/09
Testing
12 Software EZ-EMC TW-03A2
20dB Bandwidth
y | SPECUUM | o hdegSchwarz | FSV30 103741 | 2021/11/10 | 2022/11/09
analyzer
Power
1 1
2 Collection Tonscend JS0806-2 880460 3 2021/09/13 2022/09/12
Unit
Tonscend
3 Test Tonscend 2'6'7;051 NA NA NA
System
Temp&Hum
4 idity Anymetre JR900 NA 2021/11/04 2022/11/03
Recorder
2.3 Configuration and Connections with EUT
Wireless
Charging load
> AC > EUT
input
No. Equipment Model Brand FCCID Series No
1 Mobile phone Phonel3 Apple DoC /
Note:

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.
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2.4 Test Condition

Applicable to Environmental conditions Input Power Tested by

AC Power Conducted Emission 24.4°C, 55 % RH 120Vac, 60Hz Stone Tang
Radiated Emission 24.5°C,53 % RH 120Vac, 60Hz Stone Tang
Antenna Requirement 24.6°C, 54 % RH 120Vac, 60Hz Stone Tang
20dB Bandwidth 24.3°C, 57 % RH 120Vac, 60Hz Stone Tang

2.5Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Spurious emissions, conducted +1.78dB
Spurious emissions, radiated (9KHz~30MHZz) +2.56dB
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) +4.9dB
Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temperature +0.7°C
Time +1.25%

2.6 Test Location

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

101, 3 # Factory Building, Gongjin Electronics Shatin Community,

Address:
Kengzi Street, Pingshan District, Shenzhen, China

CNAS Registration Number: | CNAS L14158

A2LA Registration Number: 6049.01

FCC Accredited Lab.

. . CN1309
Designation Number:
= . ; :
CC Test Firm Registration 825524
Number:
Telephone: +86-0755-27087573
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2.7 Deviation from Standards

None

2.8 Abnormalities from Standard Conditions

None
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz)
Quasi-peak Average Quasi-peak Average
0.15 ~ 0.50 79 66 66 - 56 56 - 46
0.50 ~5.00 73 60 56 46
5.00 ~ 30.0 73 60 60 50

Note:

1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of conductors
and apparatus connected thereto, shall not exceed the level of field strengths specified above.

3.1.2 Test Procedure

a) The EUT was placed 0.8 m from the horizontal ground plane and 0.4 m from the vertical
groundplane with EUT being connected to the power mains through a line impedance
stabilizationnetwork (AMN). All other support equipment powered from additional AMN. The AMN
provide50 Ohm/ 50 uH of coupling impedance for the measuring instrument.

b) Interconnecting cables that hang closer than 0.4 m to the ground plane shall be folded back
andforth in the center forming a bundle 0.3 m to 0.4 m long.

c) The frequency range from 150 kHz to 30 MHz was searched.

d) Actual test configuration, please refer to the related Item — EUT Test Photos.

e) The thickness of the insulation shall not be more than 150 mm.
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3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN

L Horizontal Reference Ground Plane

Note: For the actual test configuration, please refer to the related item — Photographs of the test

configuration
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3.1.4 Test Result of AC Power Line Conducted Emission
The worst measurement data as follows:
150kHz~30MHz Test mode: AC 120V/60Hz
Line
1000 BV

\ FCC Pat15 Class B ConductionOP)
~‘:~-.-..\,_k_~ Ix |
= Ol i R Pat 15 Class B ConthartiondAVI

e S e

]

\ /\  4f pook
VY A e JA
L ALK .I]' 2y | "‘.,V.*‘ —
VWY “J’ W ’ ﬁ'(’ J' s "‘wﬁ;ﬂ'f/"m'f\‘% A

Wi W e et »p«-.‘w‘w‘*“‘.“ A

00
0150 05 MH2) 5 30 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuV dB8  Detector Comment
1 0.3180 27.56 19.52 47.08 5976 -12.68 QP
2 0.3180 11.99 19.52 31.51 4976 -1825 AVG
3 0.4980 2571 19.53 4524 56.03 -10.79 QP
A4 0.4980 13.17 19.53 32.70 4603 -1333 AVG
5 06820 2889 19.56 48.45 56.00 -7.55 QP
6 06820 1628 1956 3584 4600 -10.16 AVG
7 1.0900 22.19 1968 41.87 56.00 -1413 QP
8 10900 1058 1968 3026 4600 -1574 AVG
9 1.4220 2139 19.78 41.17 56.00 -1483 QP
10 14220 292 19.78 22.70 46.00 -23.30 AVG
1 43420 27.06 20.37 47 .43 56.00 -8.57 QP
12 43420 6.68 20.37 27.05 46.00 -1895 AVG

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original
Receiver Reading by the software automatically.
2. Measure-ment = Reading Level + Correct Factor.
3. Over = Measure-ment - Limit
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150kHz~30MHz

Test mode: AC 120V/60Hz

Note:

wn

Neutral
1000 diuy
El J.‘._h FCC Pail 1% Clags B Condiscisan]F)
m-""'-::zw+—#w#~mﬂ“’“‘#\u 15 Class B ConsthectioniAVG]
A4 | Wpa
A A ala A
w ALY '-.‘ﬂll'“-.ll,l..,.-"l‘h!l |,J|.‘]'Lfﬁ\r‘jﬁr|'|'y#‘h-l.. WMJ WW,'-W.,,,,H_AJ PR T |, [
0o
0150 ns MHz) 5 0000
Reading Correct Measure-
Mo. Mk,  Freg.  Level  Factor ment Limit ~ Ower
MHz BV ] B dBuY z] Delector  Cormment

1 01540 3488 18.70 54 .58 6578 -11.20 QP

2 01540 14.75 19.70 34,45 5578 -21.33 AVG

3 0.5940 2696 19.76 46.72 56.00 -9.28 ap

4 05840 1046 19.76 30,22 4600 -1578 AVG

5 0.9540 2585 19.87 45.82 56.00 -10.18 QP

6 0.9540 BAT 19.87 28,04 4500 179 AVG

7 1.3260 2595 19.98 45.94 56.00 -10.068 QP

B8 1.3260 10.82 19.899 30.81 4600 1518 AVG

9 1.6460 2581 2013 45.74 56.00 1026 QP
10 1.6460 7.98 2013 2811 46.00 -17.88 AVG
1 = 43500 3081 20.33 51.24 56.00 478 apP
12 43500 8™ 20.33 29.04 46.00 -16.96 AVG

Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original
Receiver Reading by the software automatically.

Measure-ment = Reading Level + Correct Factor.
Over = Measure-ment - Limit
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3.2 Radiated Emissions up to 1 GHz
3.2.1 Limit

Emissions radiated outside of the specified bands, shall be according to the general radiated limits
as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: (1) The lower limit shall apply at the transition frequencies.
(2) Emission level (dBuV/m) = 20 log Emission level (uv/m).
(3) As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are
based on average detector, however, the peak field strength of any emission shall not
exceed the maximum permitted average limits, specified above by more than 20dB
under any condition of modulation.
(4) The measured field strength was extrapolated to distance 30 meters, using the formula
that the limit of field strength varies as the inverse distance square (40dB per decade of
distance)

3.2.2 Test Procedure

Below 30MHz
a) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10 meters

Semi-anechoic chamber room. The table was rotated 360 degrees to determine the position of
the highest radiation.
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b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

C) The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter and the rotatable table was turned from 0 degrees to 360 degrees
to find the maximum reading.

e) The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

30MHz~1GHz
a) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meters
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the

highest radiation.

b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

C) The antenna is a broadband antenna, and its height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from O degrees to
360 degrees to find the maximum reading.

e) The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.
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3.2.3 Test Setup

(A) Radiated Emission Test Set-Up Frequency Below 30MHz

Leeaeam 3m {..........} Loop Antenna

EUT
RF Test

Receiner

—

_ v v
Tum 0.8m Im
: H

/f////f/f/ffyx’////’///z’///ffxz o

Ground Plane

(B) Radiated Emission Test Set-Up Frequency Below 1 GHz

Ground Plane

Receiver | ¥ Amp.
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3.2.4 Test Result of Radiated Emission

The worst measurement data as follows:
0.009MHz~0.150MHz Test mode: Wireless charging + Transmiting
Horizontal

142.0 dBu¥/m

FCC 15. - Hz]

42.0

0.009 (MHz) 0.150
: Correct _ .
. Frequency | Reading o Level Limit Margin Antenna Table Angle
(MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)
1 0.0351 40.93 2151 62.44 116.62 -54.18 100 108
2 0.0694 42.52 21.62 64.14 110.76 -46.62 100 192
3 0.0921 35.42 21.60 57.02 108.32 -51.30 100 212
4 0.1041 40.37 2161 61.98 107.26 -45.28 100 189
5 0.1100 31.54 21.68 53.22 106.78 -53.56 100 119
6* 0.1248 66.88 22.24 89.12 105.68 -16.56 100 297
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

2. Level = Reading + Correct Factor.

3. Margin = Level — Limit

Page 19/33 TIRT-TRF/FCCO01-2(E):2021A0




Report No.: FCC022022-1021RFO0

Vertical

1420  dBuV/m

FCC/15. ~3N|MHz)

&

92

i 2 3 ]

4
42.0
0.009 (MHz) 0.150
: Correct _ .
. Frequency | Reading . Level Limit Margin Antenna Table Angle
0. actor
(MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)

1 0.0720 48.64 21.58 70.22 110.44 -40.22 100 19
2 0.0880 49.75 21.60 71.35 108.71 -37.36 100 247
3 0.1041 50.52 21.66 72.18 107.26 -35.08 100 189
4 0.1100 30.62 21.68 52.30 106.78 -54.48 100 230
5 0.1202 49.46 22.42 71.88 106.01 -34.13 100 89
6* 0.1276 78.04 22.31 100.35 105.49 -5.14 100 149
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

Level = Reading + Correct Factor.

3. Margin = Level — Limit

n
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0.009MHz~0.150MHz Test mode: Standby + Transmiting
Horizontal
1420  dBuV/m
FCC[15. ~30MHz)
92
4
1 2 3 8

42.0

0.009 (MHz) 0.150

. Correct L .
- Frequency | Reading I Level Limit Margin Antenna Table Angle
; (MH2) (dBuVv) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)

1 0.0400 33.89 21.51 55.40 115.50 -60.10 100 102

2 0.0560 33.87 21.56 55.43 112.60 -57.17 100 123

3 0.0760 35.03 21.58 56.61 109.97 -53.36 100 45

4 0.0980 41.84 21.66 63.50 107.78 -44.28 100 172

5 0.1100 30.58 21.69 52.27 106.78 -54.51 100 107

6* 0.1161 33.96 22.17 56.13 106.31 -50.18 100 213
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original

Receiver Reading by the software automatically.
2. Level = Reading + Correct Factor.
3.  Margin = Level — Limit
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Vertical
1420 dBu¥/m
FCC 5. ~3M|MHz)
92
1 2 3 3 B
42.0
0.009 (MHz) 0.150
. Correct . .
. Frequency | Reading —_— Level Limit Margin Antenna Table Angle
0. actor
(MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)
1 0.0720 49.20 21.58 70.78 110.44 -39.66 100 33
2 0.0880 50.55 21.61 72.16 108.71 -36.55 100 156
3 0.1041 51.06 21.66 72.72 107.26 -34.54 100 286
4 0.1100 30.27 21.68 51.95 106.78 -54.83 100 41
5 0.1202 50.33 22.38 72.71 106.01 -33.30 100 309
6* 0.1361 49.92 22.31 72.23 104.93 -32.70 100 129
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

Level = Reading + Correct Factor.

3. Margin = Level — Limit

n

Page 22/ 33 TIRT-TRF/FCCO01-2(E):2021A0




Report No.: FCC022022-1021RFO0

0.150MHz~30MHz

Test mode: Wireless charging + Transmiting

Horizontal

1120 dBuV/m

Radiated Emission

———

FCC 15204 [9KHz~30MHz]

62

T

B

I A‘J.\'
] 4 5
2 3
! ‘1'-—-""“\—'—5 x‘ .-'-H.J-_mﬁxwwh‘-ﬁﬁw“ﬁmmwmwmxwh‘ e Ambagen ol

LH"'--—._ — ]
120
0150 05 (MHz] 5 30,000
. Correct L .
- Frequency | Reading I Level Limit Margin Antenna Table Angle
; (MH2) (dBuVv) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)
1 0.5085 13.37 22.17 35.54 73.48 -37.94 100 46
2 0.8671 6.96 2251 29.47 68.84 -39.37 100 159
3 3.9447 7.93 22.39 30.32 69.54 -39.22 100 258
4 6.6936 9.24 21.96 31.20 69.54 -38.34 100 163
5 12.4604 8.26 22.58 30.84 69.54 -38.7 100 91
6* 25.0100 19.22 23.42 42.64 69.54 -26.9 100 107
Note:
1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.
2. Level = Reading + Correct Factor.
3.  Margin = Level — Limit
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Vertical

1120  dBuV/m

Radiated Emission

62

——

FOC 15,209 [9KHz"30MHz)

Snl

E

T Hm\—FJM__ML;_ﬁ%-M-—' miuwlﬁgnihmwmwiv
120
0.150 0.5 [MHz) 5 30.000
. Correct . .
. Frequency | Reading —_— Level Limit Margin Antenna Table Angle
0. actor
(MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)
1 0.9567 7.22 22.58 29.80 67.99 -38.19 100 112
2 2.2117 7.47 22.69 30.16 69.54 -39.38 100 158
3 4.2435 8.18 22.64 30.82 69.54 -38.72 100 28
4 6.9626 9.84 21.46 31.30 69.54 -38.24 100 249
5 7.6797 9.12 21.98 31.10 69.54 -38.44 100 354
6* 25.0100 17.69 23.42 41.11 69.54 -28.43 100 45
Note:
1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.
2. Level = Reading + Correct Factor.
3. Margin = Level — Limit
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0.150MHz~30MHz

Test mode: Standby + Transmiting

Horizontal

Radiated Emission
1120 dBuv/m

——

FCC 15200 [9EHz™30MHz)

120

—

1
.ﬁ,

P

. T

2

Hw

E

*—...L.- 1.‘;MMW\MM-A“MM..MWL”

1y #
el e e e b

0150 [MHz) 5 20,000
. Correct L .
- Frequency | Reading I Level Limit Margin Antenna Table Angle
; (MH2) (dBuVv) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)

1 0.3591 16.11 22.39 38.50 96.50 -58.00 100 68

2 0.6280 12.03 22.48 34.51 71.64 -37.13 100 159

3 0.8671 9.48 2251 31.99 68.84 -36.85 100 248

4 3.8252 8.97 22.18 31.15 69.84 -38.69 100 54

5 4.5423 8.06 23.29 31.35 69.84 -38.49 100 109

6* 25.0100 19.69 23.42 43.11 69.84 -26.73 100 341
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original

Receiver Reading by the software automatically.
2. Level = Reading + Correct Factor.
3.  Margin = Level — Limit
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Vertical

1120 dBuV/m

Radiated Emission

62

FCC 152009 [9KHz"30MHz)

T

E

~ )L
H"H-.._\_,/"\
I }'\_\__. __%_\_ — _F_MMW‘AL%A%*W.M&WWAWWMyMrM "
120
0150 05 [MHz]) 5 30.000
. Correct . .
. Frequency Reading —_— Level Limit Margin Antenna Table Angle
0. actor
(MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Height(cm) (Degree)
1 0.6280 8.59 22.48 31.07 71.64 -40.57 100 323
2 0.8671 7.79 2251 30.30 68.84 -38.54 100 251
3 2.9288 7.88 22.48 30.36 69.54 -39.18 100 152
4 3.2575 8.41 22.29 30.70 69.54 -38.84 100 54
5 7.8888 7.91 23.23 31.14 69.54 -38.40 100 68
6* 25.0100 16.70 23.42 40.12 69.54 -29.42 100 109
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original

Receiver Reading by the software automatically.
Level = Reading + Correct Factor.
3. Margin = Level — Limit

n
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30MHz~1GHz Test mode: Wireless charging + Transmiting(worst mode)
Vertical

820 Ve

FLCLC Clazs B 3 Hadistion

PP r

\ .-"-“"H
R L e W

-18

00 (0N 4 S B0 T0 &0 MHz) J00 L] S00 GO0 00 1 (0. Dy
Reading Correct Measure- o Antenna Table
Mo, Mk.  Freq. Level Factor ment Limit Owver Height Degree
-z dBul [ :] dBuhim dBuvim [ :] Dietactor cm degree  Comment

! 309620 2031 14.24 3455 40,00 -545 aP 100 144
! 322 1974 14.33 407 4000 593 QF 100 107
" 353750 2067 14.40 3507 4000 -4.593 QP 100 94

argn 2033 14.49 82 4000 -518 QF 100 197
! 69.8450 2029 14.69 M98 4000 502 QP 100 244
733583 1843 14.71 33.14 40,00 -6.B6 aP 100 156

0| R | G RO -

Note:
1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.
Measure-ment = Reading Level + Correct Factor.
Over = Measure-ment — Limit

wn
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Horizontal

FZO AN im

FCC Class B 3 Fadiatson

| |
| , " M
e e A e
Al

m:uitm a0 60 G0 0 @0 MHZ 300 A00 GO0 GOD 70 4000 000
Reading Comect Measure- Antenna Table
Mo. Mk. Freq. Level Factor ment Limit ~ Over Height Degres
MHz dBuv dB dBuim dBuvim dB8 Detector cm degree  Comment
1 31,3892 13.05 11.26 24.31 40.00 -15.689 QP 200 162
2 71.0803 1274 12.14 2488 4000 -1512 QP 154 0
3 1303790 15.43 12.82 2825 4350 -1525 QP 200 122
4 151.5872  14.30 13.28 2758 4350 -1592 QP 200 358
5 2021005 12.66 15.69 2835 4350 -1515 QP 143 ]
6 * 0554381 1.25 30.15 340 4800 -1480 QP 140 0

Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

Measure-ment = Reading Level + Correct Factor.

3.  Over = Measure-ment — Limit

n
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3.3 20dB bandwidth measurement
3.3.1 Limit

The field strength of any emissions appearing between the band edges and out of band shall be
attenuated at least 20 dB below the level of the unmodulated carrier or to the general limits in
Section 15.209

3.3.2 Test Procedure

Test Method

@ Conducted Measurement ‘O Radiated Measurement
Test Mode
@ Wireless charging + Transmiting ‘O Standby + Transmiting
Environmental Conditions
@®Normal ‘O Normal and Extreme

Note: @ :Test O:No Test

3.3.3 Test Setup

EUT
SPECTRUM

ANALYZER

Loop ANT 10dB ATTENUATION
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3.3.4 EUT operating condition

a. Turn on the EUT.
b. The EUT tested in charging mode and standby mode respectivel

3.3.5 Testresults

Test mode Channel frequency (kHz) 20dB bandwidth (kHz)

Standby mode 160~180 1.8408

Lower & Upper Test Frequency

. Test Frequency
Point P/F
(KH2)
(MHz)
Lower 173.4046 Pass
Upper 175.2454 Pass
Standby mode
spectrum ) 2
Ref Level 26.00 dim @ RBW 300 Hz
Att 4508 SWT 6.3ms @ YBW 1kHZ Mode auto FFT
@ 1Pk Max
M1[1] 18.37 dBm
20 dBm 174.32850 kHz
Occ Bw 1.840810420 kHz,
10 d&m
0 dém
-10 dBm
. N
=20 dBrm — - .
_rz \"'-\.
-30 dem -] =
.-f ""-\.
T P e i
-40 dBrm —= —
R —T = T T —
50 dBm
60 dBm
-70 dBm
CF 174.3285 kHz B9l FIT."E Span 3.0 kHz

L N | Measuring... | BEEEEEE ™ et B
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Test mode Channel frequency (kHz) 20dB bandwidth (kHz)

Charging + Transmiting 110~130 0.7380

Lower & Upper Test Frequency

. Test Frequency
Point P/E
(KH2)
(MHz)
Lower 117.7262 Pass
Upper 118.4643 Pass
Charging + Transmiting
Spectrum 2 HE]] e
Ref Level 3.00 d&m & RBW 300 Hz
Atk 20de  SWT &3 ms & VBW 1kHz Mode Auto FFT
SGL
@ LAP Clrw
0 dBem M1[1] 20.87 dBm
118.10250 kHz
-10 dBem ndB 20.00 dB
Bwe 798.100000000 Hz
-20 dem 0 factor 160.04
-30 dém T
_-". \
i Y
40 dBm - -
Ty k\_
50 dem - -
P i |
- T, ! 1
&0 dBm a—— = I, N - S
I N B [ ‘\'\-\.‘_
| \"‘-\-\
-70 dem - - =T
&0 dém
-20 dbm
CF 118.1025 kHz 691 pts Span 5.0 kHz
Marker
Type | Ref | Tre | ¥-walue | T-walug | Function | Function Result |
M1 i 118.1025 kHz -208.87 dBm ndB down T38.1 Hz
T1 i 117.7262 kHz | -49.47 dBm | ndB 20,00 o8
T2 1 118.4643 kHz -49.58 dBm 0 factor 160.0
L Ji T Reody | URENRERND W e
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4. Appendix 1 Photographs of Test Set-up

See test photos attached in Appendix 1 for the actual connections between Product and support equipment.
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5. Appendix 2 Photographs of EUT

Refer to Appendix 2 for EUT external and internal photos.

(END OF REPORT)
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